
Assessment of theoretical and practical 
aspects of the Salsnes filtration unit

Anders Gåre Søraunet

Civil and Environmental Engineering

Supervisor: Stein Wold Østerhus, IVM

Department of Hydraulic and Environmental Engineering

Submission date: June 2012

Norwegian University of Science and Technology





 

Norwegian University of Department of Hydraulic and 

Science and Technology Environmental Engineering 

NTNU Faculty of Engineering Science and Technology 

 
  

Project description 

 

MSc – project  

 

Water and Wastewater Engineering 

 

2012 

 

 

Stud. techn.: Anders Gåre Såraunet 

 

Title:  Assessment of theoretical and practical aspects of the Salsnes filtration unit 
[...]
it could a form the basis for further research. If the decreasing tendency in filtrate flow 

rate that was found in the fourth series of sieving is due to fouling, then this suggests 

that it is caused by other fouling mechanisms than surface deposit since no significant 

filter cakes were observed after the runs. Hence, the generalization in the basic assump-

tion could be valid. 

The conducted experiments were designed to reveal how the fouling development, cake 

filtration, filtrate flux and hydraulic resistance were related to the pressure difference 

between the feed side and the filtrate side on a sieve, the analogy to transmembrane 

pressure for membranes. The obtained experimental data are not appropriate for quan-

titative analyses. Therefore, this conclusion contains mainly suggestions that may be 

explored further and hints about implications that these may have for Salsnes filtration, 

this by connecting aspects from the theoretical and the experimental part.   

Pressure effect on cake filtration 

Relatively large pressure differences seemingly resulted in that the filtrate flux was less 

affected by cake growth. This is implied when the first series are compared with the 

three other. A thick cake would still enhance the treatment efficiency, so this would sug-

gest that a certain pressure during operation is required.   

In several experiments it was found that the filtrate flux decreased drastically when the 

pump was stopped. This is due to decrease in pressure difference, but the flux decrease 

was large and occurred quicker than what could have been expected. This suggests that 

small changes in the pressure conditions may cause relatively large difference in the 

amount of wastewater that is filtrated through a cake, thus affect the treatment efficien-

cy to a significant degree (i.e. large effect of marginal pressure).  

General recommendations for future work  

The outlined experiment setup seems appropriate to test the effect of varying pressure 

differences, but the performance could be improved in future experiments.  



Experimental part: Salsnes filtration. Conclusion 60 
 

 

 Improved pump capacity. To ensure that the filtration rate is not limited by the 

inflow. 

 Greater overflow capacity. To ensure a constant water level in the sieve unit.  

 More accurate registering of filtrate flow. To obtain better data for analyses. For 

instance, a digital weight could register this continuously.  

 Homogenous wastewater characteristics. In order to compare the results from 

different runs to each other and treat the obtained data statistically, this seems 

necessary.    

If more accurate data are obtained, these could reveal the initial fouling development by 

equation (9), if Hermia’s equation (1) is found to be suitable for sieving and Salsnes fil-

tration. These results could then be compared to experiments with Salsnes filtration to 

see how the fouling development is affected by rotation of the belt sieve, thus possibly 

under turbulent conditions. One hypothesis that could be tested is whether rotation, i.e. 

movement of the cloth perpendicular to the flow, promotes fouling by pore constriction. 

If at the same time pore constriction is found to result in higher levels of cake formation, 

as suggested by Hwang and Lin (2002), then it appears beneficial to pay special atten-

tion to this. Perhaps this could lead up to a “three mechanism model”, similar to the one 

developed by Orsello, Li and Ho (2006).  

Furthermore, this could explain the finding mentioned in the introduction, that too low 

frequency (2 Hz) resulted in low treatment efficiency. In other words, higher rotation 

speed (up to a certain point) promotes pore constriction that in turn promotes cake 

formation. Another possible explanation is outlined in the succeeding section.  

Possible implications for Salsnes filtration  

For low frequencies, it is presumed that a cake is formed on the lower part of the sieve 

belt, under relatively high pressure. It seems that this results in a rather compact cake 

with low permeability. When this cake subsequently is moved further up where the 

pressure is lower, this could result in very low flow through the cake, as implied in the 

above section regarding pressure effect on cake filtration. Prior to this thesis it was 

questioned whether a high pressure would break up the cake, but it seems that this pos-

sibility can be ruled out.    

Furthermore, this consideration may also have implications for the choice of mesh size. 

If finer mesh results in quicker establishment of a cake, which intuitively seem like an 

advantage, this could at the same time result in a less permeable cake since it would be 

established under higher pressure. By the ‘path of least resistance’, more wastewater 

would then filtrate through the cleaner part of the belt sieve further down on the feed 

side.   



Experimental part: Salsnes filtration. Conclusion 61 
 

 

This seems to represent a significant challenge in the aim towards “optimum perfor-

mance”: the cleanest part of the sieve belt, thus the part with lowest resistance, exper i-

ences the largest pressure difference. The ‘path of least resistance’, thus also Darcy, 

hence predicts that most of the wastewater filtrates through this part. Ho and Sydney 

(2000) suggest that this could be taken care of by cake growth as a “self-leveling pro-

cess”, but it seems uncertain if a rotating sieve belt allows for ‘self-leveling cake growth’ 

in the same manner as a stationary membrane.  

Hence, it may seem that the main objective behind Salsnes filtration is to facilitate uni-

form flux, to the extent possible, over the entire wetted sieve area (A0). By Darcy, this 

would require a constant ratio between ΔP and R. When R presumably increases up 

along the belt sieve due to thicker cake, this means that ΔP also must do so. It may seem 

difficult to achieve this by simple means, but to strive for a smallest possible decline in 

the ratio might still prove advantageous.   

 

 



 62 
 

 

 

 

  



63 
 

 

 

 

 

 

APPENDICES 

  



64 
 

 



Appendix A: Primary treatment 65 
 

 

A: PRIMARY TREATMENT 

EU primary treatment objectives 

In the Urban Waste Water Directive (Council Directive, 1991) the following is stated. 

‘Primary treatment’ means treatment of urban waste water by a physical 

and/or chemical process involving settlement of suspended solids, or 

other processes in which the BOD5 of the incoming waste water is re-

duced by at least 20 % before discharge and the total solids of the incom-

ing waste water are reduced by at least 50 %. 

[Page 42] 

By article 4 (1), it is required that urban wastewater from agglomerations of 10 000 

population equivalents7 (p.e.) and above, and for discharges to fresh-water and estuaries 

from agglomerations of 2 000 p.e. and above, undergoes secondary treatment before 

discharge. However, 4 (2) allows for “less stringent” treatment under conditions where 

effective biological treatment is difficult to apply. Under such conditions, the maximum 

concentration of total suspended solids is set to 60 mg per litre. In the Norwegian guide-

lines (Ødegaard et al, 2009) this limit applies as an additional primary treatment re-

quirement. A maximum concentration for BOD5 of 40 mg O2 per litre is also given. Hence 

primary treatment plants are evaluated on the basis of these values, repeated in the ta-

ble below.  

 

 Min. reduction [%] Max. concentration [mg/l] 

BOD5 20 40 

TSS 50 60 

 

 

Østerhus (2011b) mentions sieving, sedimentation, floatation and depth filtration as 

relevant separation methods for primary treatment. It seems that sedimentation is the 

                                                                 
7 1 p.e. corresponds to a BOD5 of 60 g O2 per day  



Appendix A: Primary treatment 66 
 

 

most common solution. Rusten and Ødegaard (2006) support this claim by stating that 

“historically, primary treatment has been synonymous with sedimentation in clarifiers”.  

Pre-treatment  

In the Norwegian guidelines (Ødegaard et al, 2009), it is stated that pre-treatment nor-

mally consists of screens, sand trap and possibly grease trap. Sedimentation preceding 

biological or chemical treatment, pre-sedimentation, can also be seen as a type of pre-

treatment. Østerhus (2011a) recommends particle removal by enhanced primary treat-

ment as the first step in his “wastewater treatment philosophy”. Hence, the term ‘prima-

ry treatment’ is also used to describe pre-treatment.  

It should be noted that Østerhus (2011b) mentions that “fine sieve plants may be benefi-

cial as pre-treatment for more advanced plants”. 

  



Appendix B: Membrane technology 67 
 

 

B: MEMBRANE TECHNOLOGY 

 Leiknes (2010b) uses the following definition of a membrane. 

A membrane is a permselective barrier, or interface between two phases, 

and the separation process takes place due to a specific driving force 

transporting a compound through the membrane from one phase to the 

other.           

[Page 1] 

Similar to the case with Salsnes filtration, membrane separation is not always regarded 

as filtration since the capture and separation of particles occurs on a surface layer. 

Hence, the term membrane technology is used. Membranes are often classified with re-

spect to their pore sizes, as given in the following list. 

 Microfiltration (MF):  0.1–5 µm8 

 Ultrafiltration (UF):  0.01–0.1 µm 

 Nanofiltration (NF):  0.001–0.01 µm 

 Reverse osmosis (RO): 0.0001–0.001 µm 

(The Membranes Research Environment) 

Note that these numbers vary in different sources. The Membranes Research Environ-

ment defines the different types of membrane filtration with respect to pore size, which 

gives a non-overlapping range that indicate which particles are removed in the respec-

tive membrane category by the relevant particle size. I should be noted that this is not 

always the case. Leiknes, for instances, uses an overlapping range.  

 

 

                                                                 
8 1 µm = 1∙10−6 m 



 68 
 

 

 



Appendix C: SS analyses 69 
 

 

 

C: SS ANALYSES 

The suspended solids content in a sample was found by weighing. The procedure is out-

lined below. 

1. The wastewater sample was collected by different means in sample bottles that 

could hold roughly 200 ml.  

2. Before each analysis, the bottle was turned in an attempt to have the particles 

equally distributed throughout the sample.  

3. A certain volume of each sample was carefully metered using a graduated cylin-

der with reading marks for every millilitre. Each volume was written down. 

4. The volume was then filtrated through filters able to retain particles larger than 

1.2 µm. Each filter had been weighed accurately on beforehand. The weighing in-

cluded three filters for measuring of initial water content due to air moisture. 

5. To remove water, the filters were put in a drying oven overnight.  

6. The filters were again weighed. The weight difference minus the found initial wa-

ter content was ascribed to the particle content in the samples. The same weight 

was used. (The accuracy of the weight that was used is 0.0001 grams.)  

7. The SS content was then found by dividing the particle weight of a sample by the 

filtrated volume (see step 2).  

Undoubtedly, the most significant source of error is found in step 1, as discussed in rela-

tion to the experiments. If each filtered volume (step 4) is in fact representative for the 

sample could be questioned, but this is probably of minor significance.  

The calculated values are found in the table below. Three of the samples were not 

marked properly, which is the reason why some cells are left blank. Two of these are ‘H3 

R2 Out’ and ‘H3 R3 Out’, but which two are uncertain.  

 

  



Appendix C: SS analyses 70 
 

 

Sample 
   

SS (g) V (ml)  SS (mg/l) 

Inflow 1 0,1236 0,1232 0,1298 0,0066 50 131 

Inflow 2 0,1249 0,1245 0,1295 0,0050 90 55 

Outflow 1 0,1237 0,1233 0,1322 0,0089 68 130 

H2 R1 In 0,1230 0,1226 0,1310 0,0084 56 149 

H2 R1 Out 0,1243 0,1239 0,1309 0,0070 48 145 

H2 R2 In 0,1234 0,1230 0,1314 0,0084 53 158 

H2 R2 Out 0,1240 0,1236 0,1324 0,0088 54 162 

H2 R3 In 0,1230 0,1226 0,1355 0,0129 54 238 

H2 R3 Out 0,1241 0,1237 0,1335 0,0098 51 192 

H2 R4 In 0,1228 0,1224 0,1331 0,0107 52 205 

H2 R5 Out 0,1240 0,1236 0,1330 0,0094 57 164 

H3 R1 In 0,1219 0,1215 0,1333 0,0118 52 226 

H3 R1 Out 0,1220 0,1216 0,1289 0,0073 53 137 

  0,1225 0,1221 0,1299 0,0078 
 

  

  0,1255 0,1251 0,1296 0,0045 
 

  

  0,1243 0,1239 0,1325 0,0086     

In 0,1233 0,1229 0,1312 0,0083 52 159 

H12 R5 0,1238 0,1234 0,1287 0,0053 53 99 

H12 R1 0,1236 0,1232 0,1313 0,0081 57 142 

H12 R2 0,1238 0,1234 0,1292 0,0058 53 109 

H12 R4 0,1246 0,1242 0,1302 0,0060 58 103 

H22 R1 0,1235 0,1231 0,1265 0,0034 52 65 

H22 R2 b 0,1222 0,1218 0,1283 0,0065 57 113 

H22 R2 e 0,1264 0,1260 0,1313 0,0053 56 94 

H32 0,1232 0,1228 0,1261 0,0033 56 58 

       Blind sample           
 109 0,3725 0,3714 0,0011 0,000367   
  

 

Table 7. SS content in all samples.   

  



Bibligraphy 71 
 

 

BIBLIOGRAPHY 

 

Aarseth JB (2009). Numeriske beregningsmetoder. Konstruksjonsteknikk, Norwegian 

University of Science and Technology, Trondheim, Norway. 

Blankert B, Betlem BHL & Roffel B (2006). Dynamic optimization of a dead-end filtration 

trajectory: Blocking filtration  laws. Journal of Membrane Science 285 (1−2), 90−95. 

Council Directive 91/271/EEC of 21 May 1991 concerning urban waste water treatment.  

Official Journal of the European Communities. (L135) 40–52.  

Droste RL (1997). Theory and practice of water and wastewater treatment.  

Hoboken, New Jersey: John Wiley & Sons, inc. 

Grenier A, Meireles M, Aimar P & Carvin P (2008). Analysing flux decline in dead-end 

filtration. Chemical Engineering Research and Design, 86 (11), 1281−1293.   

Hermia (1982). Constant pressure blocking filtration law—application to power-law 

non-Newtonian fluids. Transaction of the Institution of Chemical Engineers 60, 183–

186.   

Ho & Sydney (2000). A combined pore blockage and cake filtration model for protein 

fouling during microfiltration. Journal of Colloid and Interface Science 232 (2), 

389−399. 

Hwang KL, Liao CY & Tung KL (2007). Analysis of paticle fouling during microfiltration 

by use of blocking models. Journal of Membrane Science 287 (2), 287−293.  

Hwang KL & Lin TT (2002). Effect of morphology of polymeric membrane on the per-

formance of cross-flow microfiltration. Journal of Membrane Science 199 (1–2), 41–

52. 

Leiknes TO (2010a). Filtration. Unpublished manuscript, TVM 4145, Norwegian Univer-

sity of Science and Technology, Trondheim, Norway.   

Leiknes TO (2010b). Membranes. Unpublished manuscript, TVM 4145, Norwegian Uni-

versity of Science and Technology, Trondheim, Norway. 



Bibligraphy 72 
 

 

Paulsrud B (2000). Salsnes Filter fine mesh sieves for primary treatment – performance 

test at Tiendeholmen WWTP (Report No. 00-045). Oslo: Aquateam.   

Orsello CD, Li W & Ho CC (2006). A three mechanism model to describe fouling of micr o-

filtration membranes. Journal of Membrane 280 (1–2), 856–866.  

Rusten B & Ødegaard H (2006). Evaluation and testing of fine mesh sieve technologies 

for primary treatment of municipal wastewater.  

Water Science & Technology, 54 (10), 31–38. 

Salsnes Filter (a). Salsnes Filter demo. Retrieved February 21, 2012, from 

http://www.salsnes-filer.com/public.aspx?pageid=44700.  

Salsnes Filter (b). Products. Retrieved February 22,  2012 from http://www.salsnes-

filter.com/public.aspx?pageid=44549 

Salsnes Filter (b). SF models. Retrieved February 24, 2012 from http://www.salsnes-

filter.com/public.aspx?pageid=44701 

The Membranes Research Environment (n.d.). Pore size. Retrieved March 30, 2012 from 